

## TEST REPORT

Report No. : HB-07-03921XA

Page : 1 of 1

Date : Sep. 17, 2007

### CHAMPION SHINE ENTERPRISE CO., LTD.

The following merchandise was submitted and identified by the applicant as :

Client : CHAMPION SHINE ENTERPRISE CO., LTD.  
Product Description : PVC Sheet  
Style of Product : D700  
Composition of Product : PVC、CaCO<sub>3</sub>  
Use of Product : floor, plywood, deafening materials, form sheet  
Size of Product : Length, Width and Thickness as buyer's requirement  
Sample sent by : CHAMPION SHINE ENTERPRISE CO., LTD.  
Date of Application : Sep. 13, 2007  
Date of Test : Sep. 14, 2007

We have tested the submitted samples as required and the following results were obtained :

#### Test Item :

Detection of Radiation

#### Test Apparatus :

VICTOREEN 190-SI (107792)

(Report number : 95-2027-001-0 / Date of calibration : Nov.10,2006)

#### Test Result :

1. Background Value : 0.092~0.125  $\mu$ Sv/hr
2. Radiation Test Result :

Product Name	Sample Size	Test Value ( $\mu$ Sv/hr)	Test Result
PVC Sheet	40cm×20cm×1cm	0.097 ~ 0.122	Normal

- Note: 1. This test report refer only to the sample(s) tested and cannot be reproduced, except in full.  
2. This is the first additional issued report of HB-07-03921X.

The value of required specifications are for reference only.  
Conformity judgement is the Applicant's final verdict.



*Alan Chang*  
Signed for and on behalf of  
SGS TAIWAN Ltd

This document is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested. This document cannot be reproduced except in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 此報告是遵照本公司訂定之通用服務條款所製作發放，請注意此條款列印於背面，亦可在[www.sgs.com](http://www.sgs.com)中查閱。將本公司之義務、免責、管轄權等明確規範之。除非另有說明，此報告結果僅對檢驗之樣品負責。本報告未經本公司書面許可，不可部份複製。對本報告內容或外觀之任何未經授權之變更、偽造、篡改皆屬非法，違犯者將會被依法追訴。

TW3424823

SGS Taiwan Ltd.  
台灣檢驗科技股份有限公司

No. 33, No. 35, Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / 台北縣五股工業區五權路33號, 35號  
t (886-2) 2298-3355 f (886-2) 2299-7857 [www.tw.sgs.com](http://www.tw.sgs.com)

Member of SGS Group